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*1 15084010319-3 | Complete Hitch Drawbar 1 29 15024010161-8 | Smooth Washer @7 X @18 X 2,00Mm 2

*2 |1 5530017415-8 | Complete Wheel Shaft Support 2 30 |5348050015-2 | Complete Limiter Of @51 X 25Mm 515 5/5|5]|5

*3 160200590794 | Hydraulic Cylinder“D.A"@1.5/8”X @3.1/4” X 180,5mm(Course) X 41Tmm(Closed) 2 31 | 5348050012-8 | Complete Limiter Of @51 X 49,5Mm 5/5/1]5 /5|55

*4 16020058993-1 | Hydraulic Cylinder “D.A” @2” X ©3.1/2” X 390mm(Course) X 80Tmm(Closed) 1 32 16020390292-4 | Lock @8 X 54Mm 2

5 | 5498100005-9 | Complete Wheel 750 X 16 2 33 | 5432050010-1 | Hitch Pin 3° Point 135Mm Category 2 2

6 |5372011071-3 | Hose @3/8" X 6000Mm With 1Trg And 1Trf With Male Quickly Coupling 2|2 34 16020310782-2 | Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50Mm 2

6 | 5372011133-7 | Hose #3/8” X 6400mm With 1TRG and 1 TRF With Male Quickly Coupling 2022 35 | 6020010420-2 | Pressure Washer 1" Media Industry 5

6 | 5372011038-1 | Hose #3/8" X 6800Mm With 1Trg And 1Trf With Male Quickly Coupling 2 | 2 || 366020010723-6 | Clamp (Ag3) 14114 16 |16 | 16 | 22 | 22

6 | 5372011032-2 | Hose @3/8" X 4500Mm With 1Tcg 90° And 1Trf With Male Quickly Coupling 1 37 15024010672-5 | Smooth Washer @10,5 X 324 X 4,75mm 2

6 |5372011082-9 | Hose @3/8" X 4300Mm With 1Tcg And 1Trf With Male Quickly Coupling 1 38 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17Mm H.10,00Mm 2

6 | 6020250680-4 | Hose #3/8" X 300Mm With 1Tcg And 1Trg 1 39 16020310980-9 | Hexagonal Head Bolt M10 X 1,50 X 40Mm (18.8 Rt 2

6 | 60202508041 | Hose #3/8" X 450Mm With 2Tcg 11171 )1]1 40 | 6020310247-2 | Hexagonal Head Bolt 1.1/4" X 7.1/2" 7F Unc1A Gr5 Rp 2

6 | 6020250777-0 | Hose #3/8" X 4200Mm With 1Tcg And 1Trg 1 | 2 || 41]6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 19 3 3

6 | 6020251005-4 | Hose @3/8" X 1900Mm With 1Tcg And 1Trg 2 42 1 6020010424-5 | Pressure Washer 1.1/4" Media Industry 3

6 | 6020250948-0 | Hose @3/8" X 2100Mm With 1Tcg And 1Trg 2 43 15352010081-0 | Front Stretcher (Special) 1

6 | 6020250892-0 | Hose @3/8" X 2700Mm With 1Tcg 90° And 1Trg 2 44 | 5352010082-9 | Central Front Stretcher 1

6 | 60202509714 | Hose #3/8" X 3000Mm With 1Tcg And 1Trg 2 45 |15352010083-7 | Central Rear Stretcher 1

6 | 6020250920-0 | Hose @3/8" X 3400Mm With 1Tcg 90° And 1Trg 2 46 | 6020370264-0 ' Complete Support Of Lifting (Hydraulic Field Jack) 1

6 | 6020250878-5 | Hose @3/8" X 3800Mm With 1Tcg And 1Trg 1 47 1 5432010576-8 | Pin @1" X 117Mm 1

6 | 60202509439 | Hose #3/8" X 500Mm With 1Tcg And 1Trg 1 | 1 | 4854320108058  Pin@1”X192mm 2

7 |6020058712-2 | Wrench For Hexagonal Nuta de 1/2” 1 49 |5558010529-6 | Piston Lock 341,27 X 178mm 2

8 | 6020058710-6 | Wrench For Hexagonal Nut 5/8” 1 50 |5530016372-5 | Hose Support 2

9 |6020058706-8 | Wrench for Hexagonal Nut 3/4”and 1” 1 51 |5040010937-8 | Bar 80 X 585 X 5/8” 2

10 | 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 52 |5084010318-5 | Hitch Drawbar for Transport 1

11 1 5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 2 52 |5084010318-5 | Hitch Drawbar for Transport 1

12 | 6020317537-2 | French Head Bolt M12 X 1,75 X 40Mm CI8.8 Rp 60 | 68 | 76 | 92 | 92 1102|106/ | 53 | 6010602929-9 | 3rd Hitch Point 1

13 | 60203108209 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19Mm H.10,00Mm 60 | 68 | 76 | 92 | 92 |102|106|| 54 | 53520100799 | Front Stretcher 13115117 120212325

14 | 6020010395-8 | Pressure Washer M12 Media 60 68| 76 | 92 | 92 /102|106 55 |5432010543-1 | Lock Pin @37,5 X 110Mm With Grease Fitting 4

15 | 5352010080-2 | Rear Stretcher 14116 | 18|20 | 22 | 24| 26 || 56 | 6020310556-0 | Hexagonal Head Bolt 1" X 7.1/2" 12F Unf1A Gr5 Rp 3

16 | 5024010737-3 | Washer 327 X @70 X 6mm 10 57 16020050116-3 | Cotterpin 1/4" X 2" 5

17 | 6020390296-7 | Lock Nma - Type "R" #2,0 X 59Mm 1 58 | 6020310666-4 | Pin @1”X 73,5mm 2

18 | 5192010064-7 | Chain @5,5mm 235mm 1 59 | 5024010039-5 | Smooth Washer #26,2 X @44 X 4,75Mm 3

19 | 6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 111 111111 |60]5432010734-5 PinW/Lock @31,5X 110mm 2

20 | 6020310840-3 | Self-Locking Nut With Nylon 3/8" 16F Unc Gr5 Ch.9/16" H.12,00Mm 1)1 11 1] 1] 1 61 6020010412-1 | Pressure Washer 5/8" Media Industry 6

21 | 6020395085-6 | Lock Nma - Type “R” de @5,00 X 102mm 8 62 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2

22 | 6020010402-4 | Pressure Washer 1/4" Media Industry 4 63 | 5024010671-7 | Smooth Washer @39 X 366 X 9,50Mm(Galvanised) 4

23 1 6020310839-0 | Self-Locking Nut With Nylon 1/4" 20F Unc Gr5 Ch.7/16" H.8,00Mm 2 64 | 6020311234-6 | Self-Locking Nut With Nylon 1.1/2" 6F Unc Gr5 Ch.2.1/4" H.39Mm 4

24 1 6020310080-1 | French Head Bolt 1/4" X 1" 20F Unc1A Gr2 Rt 2 65 |6020015901-5 | Plain Washer @27 X 044,5 X 4,75Mm 1

25 150680101601 Clamp 7178|8811 11|66 6020010453-9 | Smooth Washer M33 (34,00 X 360,00 X 5,00mm (Din 125A) 6

26 | 6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 6|6 7|7 /|7/]10) 10 |67 6020390301-7 | Lock@5,75X 50Mm 2

27 | 6020310206-5 | Hexagonal Head Bolt 1/4" X 2" 20F Unc Gr2 Rp 2 68 | 5024010753-5 | Washer @64 X @84 X 6,3mm 2

28 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm 2 69 | 6020050126-0 | Cotterpin 3/8" X 3.1/2" 2
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70 | 54320600360 | Pin @1" X 175Mm 111101011 2 ]90)5022011937-5| Left Rear Gang(NVF-T 72Dsc) 1

71 | 5432120045-4 | French Head Pin 330,53 X 71Mm 3 91 |5022011976-6 | Right Rear Gang(NVF-T 48Dsc) 1

72 |5432010025-1 | Pin §1.1/4" X 215Mm 1 91 | 5022011972-3 | Right Rear Gang(NVF-T 52Dsc) 1

73 16020310256-1 | Hexagonal Head Bolt 1.1/2”x 9" 6F UNC 1A Gr5 RP 4 91 |5022011955-3 | Right Rear Gang(NVF-T 56Dsc) 1

74 | 5224010106-8 | Oil Distributor 1 91 | 5022011915-4 | Right Rear Gang(NVF-T 60Dsc) 1

75 |5530017410-7 | Support W/Nipple “T"R.03/4” UNF 1 91 |5022011967-7 | Right Rear Gang(NVF-T 64Dsc) 1

76 | 6020230473-0 | Chain Gr8 W/Link @10mm 1 91 |5022011943-0 | Right Rear Gang(NVF-T 68Dsc) 1

77 1 6020050642-4 | Container For Instruction Manual 1 91 |5022011936-7 | Right Rear Gang(NVF-T 72Dsc) 1

78 | 6020030175-0 | Right Chock Absorver 1 92 | 6020130108-7 | Grease Fitting 1/8" 1111212121212

79 | 6020311156-0 | Hexagonal Head Bolt 1.1/4" X 7" 7F Unc1A Gr5 Rp 1 93 | 6020311239-7 | French Head Pin @9,8 X 66Mm 2

80 | 5432010694-2 | Pin W/Handle #1.1/4" X 160,5Mm 1 94 |1 6020390308-4 | Lock Nma - Type "R" 04,5 X 80Mm 2

81 |6020310356-8 | Hexagonal Head Bolt M30 X 3,50 X 100Mm CI8.8 Rp 2 95 |1 6020310665-6 | French Head Pin 830,53 X 85mm 1

82 | 6020310451-3 | Self-Locking Nut With Nylon Upper M30 X 3,50 Ma CI8 Ch.46Mm H.32,00Mm | 2 96 |6020130110-9 | Grease Fitting 1/8" 111

83 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2 97 |5136018080-1 | Back Plate 1

84 | 6020310782-2 | Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50Mm 3 98 | 6020010406-7 | Pressure Washer 3/8" Media Industry 1

85 15040010918-1 | Opening Rear Bar 101 99 |6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 1

85 | 5040010911-4 | Opening Rear Bar 11111 100| 5040010917-3 | Front Bar 1)1

85 15040010916-5 | Opening Rear Bar 1| 1 /100 5040010908-4  Front Bar 11111

86 | 5040010919-0 | Transversal Bar 1 100/ 5040010915-7 | Front Bar 101

86 | 5040010910-6 | Transversal Bar 1011111 ]102/6020350402-3 | Rim5,5" X 16" 16.392 2

87 | 6020310447-5 | Hexagonal Head Bolt 5/8" X 1.1/4" 11F Unc Gr5 Rt 4 103 | 6020310406-8 | Tyre 750 X 16 X 10 Ply 2

88 |5022011975-8 | Left Front Gang(NVF-T 48Dsc) 1 104 | 6020050356-5 | Inner Tube 750X16 2

88 | 5022011970-7 | Left Front Gang(NVF-T 52Dsc) 1 101/6020312519-7 | Hexagonal Head Bolt 3/8" X 2.3/4" 16F Unc1A Gr5 Rp 1

88 | 5022011954-5 | Left Front Gang(NVF-T 56Dsc) 1 105 5432080016-4 | Lock Pin 37,5 X 110Mm Without Grease Fitting 4

88 | 5022011914-6 | Left Front Gang(NVF-T 60Dsc) 1 106/ 6020130108-7 | Grease Fitting 1/8" 4

88 1 5022011966-9 | Left Front Gang(NVF-T 64Dsc) 1 Optional

88 | 5022011942-1 | Left Front Gang(NVF-T 68Dsc) 1 %107/ 6020059000-0 | Hydraulic Cylinder “D.A"@1.1/4” X 32" X 362mm(Course) X 544mm(Closed) 1

88 | 5022011935-9 | Left Front Gang(NVF-T 72Dsc) 1 |/108|5530017408-5 | Hitch Support 1

89 | 5022011974-0 | Right Front Gang(NVF-T 48Dsc) 1 109 6020311061-0 | Hexagonal Head Bolt 1/2" X 3.1/2" 12F W Gr5 Rp 1

89 |5022011969-3 | Right Front Gang(NVF-T 52Dsc) 1 110 6020310809-8 | Self-Locking Nut With Nylon 1/2" 12F W Gr5 Ch.3/4" H.15,50Mm 1

89 |5022011953-7 | Right Front Gang(NVF-T 56Dsc) 1 111 6020311270-2 | Hexagonal Head Bolt M16 X 2,00 X 45Mm (18.8 Rt 1

89 |5022011913-8 | Right Front Gang(NVF-T 60Dsc) 1 112 5024010639-3 | Stainless Smooth Washer Of @317 X 330 X 4,00Mm 2

89 |5022011965-0 | Right Front Gang(NVF-T 64Dsc) 1 113 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm 1

89 | 5022011941-3 | Right Front Gang(NVF-T 68Dsc) 1 1141 5432120087-0 | French Head Pin @3/4" X 55Mm 1

89 | 5022011934-0 | Right Front Gang(NVF-T 72Dsc) 1 |/ 115/5024010007-7 | Smooth Washer #20,3 X 46,5 X 4,75Mm 1

90 |5022011977-4 | Left Rear Gang(NVF-T 48Dsc) 1 116| 6020395085-6 | Lock Nma - Type “R” de 85,00 X 102mm 1

90 |5022011971-5 | Left Rear Gang(NVF-T 52Dsc) 1 117 5562010033-0 | Complete Safety Valve 1

90 | 5022011956-1 | Left Rear Gang(NVF-T 56Dsc) 1 118/5372011083-7 | Hose 3/8" X 5300Mm W/ 1Tcg And 1Trf 1

90 | 5022011916-2 | Left Rear Gang(NVF-T 60Dsc) 1 119 5372011077-2 | Hose 3/8" X 4800Mm With 1Tcg And 1Trf With Male Quickly Coupling 1

90 | 5022011968-5 | Left Rear Gang(NVF-T 64Dsc) 1 120 5024010750-0 ' Washer @30 X @13 X 9,5mm 2

90 | 5022011944-8 | Left Rear Gang(NVF-T 68Dsc) 1 121 5528011015-8 | Hitch Drawbar Lifting System 1
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« Hitch Drawbar

Item
Al

Code Product description

5084010003-8 | Hitch Drawbar(Export)
6010602851-9 | Support Type "U" Of Shackle
5432040003-4 | Square Head Pin #37,5 X 190Mm
6020050122-8 | Cotterpin 3/8" X 2.1/2"

5024010217-7 | Smooth Washer @39 X 068 X 12,00Mm
6020130108-7 | Grease Fitting 1/8"

(= N B O S
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« Complete Wheel Shaft Support

Item
Al

Code Product description

5232012268-6 | Complete Wheel Shaft

5530017406-9 | Wheel Shaft Support

6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19Mm H.12,00Mm
6020317451-1 | Hexagonal Head Bolt M12 X 1,75 X 100Mm C18.8 Rp

5080010155-4 | Bushing Of The Spring Rod

5204010535-2 | Complete Wheel Hub

5096010053-8 | Wheel Hub Cap

6020050102-3 | Cotterpin 1/8" X 2.1/2"

6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm

5024010039-5 | Smooth Washer 26,2 X 344 X 4,75Mm

5232012267-8 | Shaft #2.1/4”X 303mm

6020350224-1 | Retainer #55,00 X @90,00 X 12,50Mm

5204010536-0 | Wheel Hub

6020130108-7 | Grease Fitting 1/8"

6020350080-0 | Bearing 30207

6020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp

6020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm
18 | 6020350056-7 | Bearing 32210

NVFT07120A
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e Wheel Support Cy|lnder E Code Product description =

1 |6020059081-6 | Jacket 382,55 (@3.1/4") x 348mm 1
2 |6020150156-6 | Piston Rod @41,27 (1.5/8") x 341,5mm 1
3 15236010012-0 | Piston Plung 026,72 X 081,95 X 50MM 1
4 16020059080-8 | Piston Plung 1
5 | 5456050003-6 | Piston Nut §3.3/4" - 12fpp 1
6 | 5024010323-8 | Smooth Washer 327 X 044,5 X 4,75Mm 1
7 16020310338-0 | Self-Locking Nut With Nylon M24 X 3,00 Ma CI8 Ch.36Mm H.15,00Mm 1
8 | 6020390042-5 | Plastic Cover Bt-21 2
9 16020190066-5 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/4" 1

For spare parts order, please check in the cylinder jac- 7

ket (1), the following: - Baldan part number with 11 num- 1’

bers, the manufacturer code, name and manufacturer

date.

¢ Gangs Openlng cyllnder § Code Product description =

1 |6020058994-0 | Jacket #88,90 (3.1/2") x 584 mm 1
2 16020150143-4 | Piston Rod 350,80 (2”) x 659 mm 1
3 15236010001-4 | Piston Plung 26,72 X 088,30 X 60,00Mm 1
4 15152010023-0 | Piston Plung 1
5 |5456050001-0 | Piston Nut 1
6 |5024010323-8 | Smooth Washer @27 X 044,5 X 4,75Mm 1
7 16020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
8 | 6020390042-5 | Plastic Cover Bt-21 2
9 |6020190073-8 | Repair Kit For Hydraulic Cylinders "D.A" 2" X3.1/2" 1

For spare parts order, please check in the cylinder jac-

ket (1), the following: - Baldan part number with 11 num-
bers, the manufacturer code, name and manufacturer
date.
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« Hitch Drawbar Cylinder

All

Code Product description

Item

6020059001-8 | Jacket 350,80 (92”) x 445mm

6020150147-7 | Piston Rod @31,75 (1.1/4”) x 518,5mm

5236010017-0 | Piston Plung 2"

5152010024-9 | Piston Coupling 2"

5456050019-2 | Nut Fron Piston

5024010336-0 | Smooth Washer @19,5 X @35,5 X 3,00Mm

6020310802-0 | Self-Locking Nut With Nylon 3/4" 16F Unf Gr5 Ch.1.1/8" H.22,50Mm
6020390042-5 | Plastic Cover Bt-21

6020190064-9 | Repair Kit For Hydraulic Cylinders "D.A" 1.1/4" X 2"

O 0 N O LT AW N =
i Y S N

For spare parts order, please check in the cylinder jac-

ket (1), the following: - Baldan part number with 11 num-
bers, the manufacturer code, name and manufacturer
date.

« Discs Section

48 Discs
52 Discs
56 Discs
60 Discs
64 Discs
68 Discs
72 Discs

L 8
Code Product description 'E

Item

5368010730-7| Front Rear Grease Bearing 200mm Without Protection for Shaft @1.1/4” 16
5368010726-9, Front Rear il Bearing 200mm Without Protection for Shaft #1.1/4” 16
5368010491-0 Axial (0il) Front/Rear Bearing 200Mm Without Protection For Shaft #1.1/4" 16
5232050136-9| Shaft @1.1/4" X 1180Mm
5232050137-7/ Shaft @1.1/4" X 1390Mm
5232050058-3| Shaft @#1.1/4" X 1600Mm
5232050036-2| Shaft 01.1/4" X 1810Mm 216
5232010844-6 Shaft @1.1/4" X 1580Mm 4
2765400181-8| Concave Notched Disc Blade 22 X 4,50 Hc Rd 1.1/4 Single Bevel 48 | 52 156 | 60 | 64 | 68 | 72
2767410181-9| Concave Notched Disc Blade 24 X 4,75 Hc Rd 1.1/4 Single Bevel 48 152 156 60 64|68 | 72
5120010019-4, Spool 200Mm For Shaft g1.1/4" 24128 13236 40 | 44|48
6010601054-7| Convex Stop Washer For Shaft @1.1/4" 6
6010601053-9| Concave Stop Washer For Shaft #1.1/4" 8
6020310793-8| Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 14
6020010410-5| Pressure Washer 1/2" Media Industry 16
60203100496/ Hexagonal Head Bolt 1/2" X 2" 12F W Gr5 Rp 14
10 16020310754-7| Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 14
11 15558050004-7| Lock Of Nut Of Shaft 14
12 16020310760-1| Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 32
13 16020310984-1| French Head Bolt 5/8" X 2.3/4" 11F Unc1A Gr5 Rp With Lock 32
14 6020310738-5| Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00Mm 32
15 [5024010298-3| Smooth Washer @17 X @44 X 4,75Mm 32
16 |2763400181-1| Concave Notched Disc Blade 20 X 4,50 Hc Rd 1.1/4 Single Bevel 2
17 15232012348-8| Shaft @1.1/4”x 1140mm W/Lock 2
*ltem 1: 17 15232012347-0 Snag 31.154’5( 1345mm W;Loclli 22
. ) 17 5232012339-9| Shaft @1.1/4”x 1545mm W/Loc! 2|2

- Radial Grease/0il - See page 10 17 5232012346-1 Shaft §1.1/4”x 1755mm W/Lock 2 2

- Axial Oil - See page 11 18 16010600048-7| Concave Washer Sq.26,5 2

16
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- Radial Bearing (Grease)

Item
Al

Code Product description

5368010727-7 | Front Rear Grease Bearing Without Protection
6020130108-7 | Grease Fitting 1/8"

5024010739-0 | Convex Washer - Bearing 200mm
5024010738-1 | Concave Washer - Bearing 200mm
6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
6020010406-7 | Pressure Washer 3/8" Media Industry
5538010031-1 | Bearing Cover

6020190104-1 | Gascket @90 X @134 X 1/64"

5080010284-4 | Bearing Bushing For Shaftg1.1/4"
6020350054-0 | Bearing 30210

6020350236-5 | Retainer 949,00 X 876,10 X 17,50Mm

O 0 N oW N =

_
o

N N = A 0 A D 2 o N =
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Item
All

Code Product description

5368010725-0 | Front Rear Qil Bearing Without Protection
6020350291-8 | Retainer 349,00 X 376,00 X 17,50Mm
5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)
6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
6020010472-5 | Washer 1199(Joinseal)-1002(Arca)
5538010031-1 | Bearing Cover

6020350054-0 | Bearing 30210

5024010739-0 | Convex Washer - Bearing 200mm

6020010406-7 | Pressure Washer 3/8" Media Industry
60201901041 | Gascket @90 X @134 X 1/64"

5080010284-4 | Bearing Bushing For Shaft #1.1/4"
5024010738-1 | Concave Washer - Bearing 200mm
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>> BALDAN Parts Catalog

« Axial Bearing (Oil)

Item
Al

Code Product description

5368010406-5 | Axial Spare Front/Rear Bearing Without Protection
6020010992-1 | Axial Gascket Ring @62 X @78Mm

6020350054-0 | Bearing 30210

5080010320-4 | Axial Bearing Bushing

6020190104-1 | Gascket @90 X @134 X 1/64"

5538010210-1 | Bearing Cover

5024010739-0 | Convex Washer - Bearing 200mm

5024010738-1 | Concave Washer - Bearing 200mm

5080010319-0 | Axial Bushing

5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)
6020010406-7 | Pressure Washer 3/8" Media Industry
6020310189-1 | Allen Bolt C/C3/8" X 1" 16F Unc1A Rt
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Parts Catalog >> BALDAN

L]

¢ StICkerS E Code Product description =
1 |6020078834-9 | Sticker NVF-T Baldan 4
2 6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm) 1
3 15206010310-0 | Sticker Disc Warning (150 X 95Mm) 1
4 15206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm) 1
5 15206010221-0 | Sticker Instruction Manual Warning (100 X 160Mm) 1
6 |5206010150-7 | Sticker - Warning -Place Piston Lock For Transport 1
7 16020070520-6 | Sticker Reflective Band 3M 4
8 | 6020072250-0 | Sticker Hook-up Point(@70mm) 4
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>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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